ILLUSTRATED PARTS BREAKDOWN

BERNARD LOISIRS

16 HP 44" HYDRO YARD TRACTOR
MODEL NO. BL16H44C

PRODUCT NO. 954 00 22-71

136243 03.13.82



REPAIR PARTS

16 HP 44" TRACTOR - - MODEL NUMBER BL16H44C

ELECTRICAL

W\

=7

\
(((
%@%@a@

\
M’.IMIQ\W mﬁmw _m hh

35




REPAIR PARTS
16 HP 44" TRACTOR - - MODEL NUMBER BL16H44C

ELECTRICAL

KEY PART
NO. NO.

PN = vy
(,OT\J—*O(O&\IO)UI-I}-CON—LO(OOO\)O)UL&OJNA

532122147
532127441
532004152
532102972
532124886
532124211
532110712
532109081
810090400
873350400
874780408
811050400
873510400
532131563
532133168
874760616
532124770
532124773
532109596
532121537
532100541
532126016
817021008

DESCRIPTION

Key, Molded

Harness, Light Socket

Bulb, Light

Switch, Ignition

Tray, Battery

Nut, Ignition

Switch, Light

Solenoid

Washer, Lock 1/4

Nut, Hex, Jam 1/4-20

Bolt, Hex 1/4-20 x 1/2 Grade 5
Washer, Lock, External Tooth 1/4
Nut, Keps 1/4-20

Cover, Terminal

Harness, Ignition

Bolt, Fin Hex 3/8-16 x 1
Cable, Battery

Cable, Battery

Clamp, Hose

Battery

Tube, Battery Drain

Switch, PTO

Screw, Tapping, Hex Washer Head
#10-24 x 1/2

KEY PART

NO.

24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42

NO.

532108824
874760412
819091016
810040400
873220400
532123198
532124932
532102476
872240460
532122822
532109748
532102501
532124995
532121305
873680400
532109553
811050600
532123620
532121264

DESCRIPTION

Fuse

Bolt, Hex 1/4-20 x 3/4

Washer 9/32 x 5/8 x 16 Gauge
Washer, Lock 1/4

Nut, Hex 1/4-20

Nut, Wing 1/4-20

Nut, Hex

Guard, Terminal

Bolt, Carriage 1/4-20 x 7-1/2
Ammeter

Relay Assembly

Loop, Interlock, Tiller Attachment
Clip, Insulated

Switch, Plunger

Nut, Crownlock 1/4-20

Switch, Interlock

Washer, Lock, External Tooth 3/8
Cover, Ignition

Cap, Battery

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



REPAIR PARTS

16 HP 44" TRACTOR - - MODEL NUMBER BL16H44C

CHASSIS AND ENCLOSURES




REPAIR PARTS
16 HP 44" TRACTOR - - MODEL NUMBER BL16H44C

CHASSIS AND ENCLOSURES

KEY
NO.

—i
O OWONOUITAWN =

m-—&—&—k—_&—L-—L_&—L
COONOUIAWN

NN NDN N NN
ONOORARWN =

N
(]

Ahpbwwwmmwwwmm
0)[\)—*0(00)\10’)01430)!\)—*0

PART
NO.

532127514
532131451
532126656
532124998
532133746
532121249
532105511
532123740
532124181
532105531
532105509
532106082
532124118
532105525
532121794
532120579
532124899
532108256
532124967
532123549
532106020
532124952
532124951
532123487
532127866
873951000
532127213
874641008

532124953
532121251
532120529
532105838
532105839
532124934
532109015
532109016
532133748
532124898
532127018
532124914
532125144
874780814
532125146

DESCRIPTION

Seat

Pan, Seat

Bracket, Pivot, Seat
Fender

Shield, Heat

Spacer, Split

Strap, Fender

Spring, Compression
Spring, Compression
Nut, Push

Bracket, Fender

Pad, Spacer

Panel, Dash, LH

Bracket, Support, Dash
Cover, Access

Palnut

Footrest, LH

Pad, Footrest

Clip, Insulated

Cap, Fuel

Tank, Fuel

Bushing

Stem, Tank, Fuel

Clamp, Hose

Drawbar

Nut, Keps #10-32 UNF
Chassis Assembly
Screw, Slotted Pan Head
#10-32x 1/2

Line, Fuel

Strip, Foam 9/32 ID x 3/8
Washer, Nylon .44 x .75 x .032
Retainer, 1/4 turn
Receptacle, 1/4 turn
Grommet

Bracket, Pivot, Frame, LH
Bracket, Pivot, Frame, RH
Panel, Dash, RH

Clip, Insulated

Bolt, Shoulder

Footrest, RH

Panel, Side, RH

Bolt, Fin Hex 1/2-13x7/8 Gr. 5
Strap, Assembly, Grill

KEY
NO.

44
45
46
47
48
49
50
51
52
53
54
55
56
58
59
60
61
62
63
64

65
66
67

68
69
70
71
72
73
74
75
76
77
78
79
80
81
82

PART
NO.

532108512
819131614
532110436
532105528
532106003
532124996
532108513
532132257
532106004
532106091
532106090
532125145
532121246
532121248
532108402
532125143
532105529
873680500
532106909
817490608

532123976
873680600
817490612

819171912
874760616
872050411
872110606
874760612
819131312
532108067
532106910
532123650
532123665
874760412
819091416
532126850
532123933
810040800

DESCRIPTION

Bracket, Pivot, RH

Washer 13/32 x | x 14 Gauge
Grommet, Split

Grill .

Lens, RH

Clip, Fuel Line

Bracket, Pivot, LH

Bezel, Headlight

Lens, LH

Hinge, RH

Hinge, LH

Panel, Side, LH

Bracket, Switch, Mount
Bushing, Snap

U-Clip

Hood

Bolt, Shoulder 5/16-18

Nut, Crownlock 5/16-18
Screw, Special

Screw, Hex, Washer Head, Thd.
Roll. 3/8-16 x 1/2

Locknut, Flange 1/4-20 UNC
Nut, Crownlock 3/8-16

Screw, Hex, Washer Head, Thd.
Roll. 3/8-16 x 3/4

Washer 17/32 x 1-3/16 x 12 Gauge
Bolt, Hex 3/8-16 x 1

Bolt, Carriage 1/4-20 x 1-3/8
Bolt, Carriage 3/8-16 x 3/4

Bolt, Hex 3/8-16 x 3/4

Washer 13/32 x 13/16 x 12 Gauge
Palnut

Washer

Stud, 1/4 turn

Shield, Heat, Front

Bolt, Hex 1/4-20 x 3/4

Washer 9/32 x 7/8 x 16 Ga.
Nut, Self-Retaining 1/4-20
Pointer, Height Indicator
Washer, Lock 1/2

NOTE: All component dimensions given in U.S.inches.
1inch = 25.4 mm



REPAIR PARTS
16 HP 44" TRACTOR - - MODEL NUMBER BL16H44C
POWER AND MECHANICAL CONTROLS GROUP

G

e b e e e e

©31 20
/ l 5 85
: {
B > ™ ~ OPTIONAL EQUIPMENT
\ l\ 7 s
1 park Arresier Kit




REPAIR PARTS
16 HP 44" TRACTOR - - MODEL NUMBER BL16H44C

POWER AND MECHANICAL CONTROLS GROUP

KEY
NO.

.1

OCONOOTHAW—

11
14
16
17
19

20
21
23
24
25
26

27
28
29
31
33
34

35
36
37
38
39
40
41
42
43
44
45

PART
NO.

532124872
532122440
532132774
532105953
817030808
532131733
532124996

819131016
819131316
813280336
813200300

811050600
532121006
532110810
819151216
812000037
817720410

532133261
532071673
819292016
819131614
876020308
817490624

532110448
532122424
532124963
532120183
817490512
532110447
532131926
532110807
532124670
532109413
532122364

DESCRIPTION

Cover, Pedal

Muffler

Control, Throttle

Air Duct, Intake

Screw, Hex, Spider Lock #8 x 1/2
Extension, Air Duct

Clip, Fuel Line

Engine, Briggs & Stratton,

Model No. 303777

Washer 13/32 x 5/8 x 16 Gauge
Washer 13/32 x 13/16 x 16 Gauge
Plpe Nipple, Standard

90° Elbow, 3/8 NPT

Gasket, Muffler (Order From Briggs
& Stratton)

Washer, Lock, External Tooth 3/4
Rod Assembly, Lever

Trunnion, Depth Stop

Washer 15/32 x 3/4 x 16 Gauge
Ring, Klip

Screw, Hex Washer Head, Thread
Cutting 1/4-20 x 5/8

Rod, Brake, Park

Cap, Parking Brake

Washer 29/32 x 1-1/4 x 16 Gauge
Washer 13/32 x 1 x 14 Gauge
Pin, Cotter 3/32x 1/2

Screw, Hex Washer Head, Thd.
Roll. 3/8-16 x 1-1/2 Type TT

Lift, LInk, Adjustable

Shaft, Pedal, Foot

Roll Pin 3/16 x 1

Bearing, Nylon

Screw 5/16-18 x 3/4

Trunnion, Lift

Shaft Assembly, Lift

Nut, Hex, Special

Retalner, Spring

Grip, Handle

Plunger, Lever, Lift

KEY
NO.

46
47

48
49
50
52
54
55
56
57
58
59
60
61
62
63
64
65
66
70

71
73
74
75
76

77
78
79
81
84
85
86

90

PART
NO.

532124874
532121002

819211616
532100734
812000022
532124526
532123789
532127783
873680600
532110029
532110729
532105706
532123205
874760624
532110812
812000039
532105709
532105710
876020412

532101326
873360700
532122434
532122435

873350600
532122439
532128199
874780624
873710700
532121851
817190408

818011008

DESCRIPTION

Spring

Lever Assembly, Hand Kit (Includes
Key #21)

Washer 21/32 x 1 x 16 Gauge
Knob, Infinite 3/8-16

E-Ring

Button, Plunger

Arm Assembly, Idler

Pulley, Idler

Nut, Crownlock 3/8-16

Link, Lift

Rod, Adjust, Lift

Bearing

Retainer, Belt

Bolt, Hex 3/8-16 x 1-1/2
Washer, Hardened

Ring, Klip

Spring, Return, Clutch

Link, Clutch

Pin, Cotter 1/8 x 3/4

Bolt, Metric (Order From Engine
Manufacturer)

Deflector, Muffler

Nut, Hex, Jam 7/16-20

Tube Assembly, Exhaust, LH
Tube Assembly, Exhaust, RH
Oil Drain Plug (Order From Briggs
& Stratton)

Nut, Hex, Jam 3/8-16

Bracket, Muffler Mounting
Shield, Heat

Bolt, Hex 3/8-16 x 1-1/2

Nut, Crownlock 7/16-20

Spark Arrester Kit

Screw, Hex Washer Head, Thread
Cutting 1/4-20 x 1/2

Screw, Self-Drilling 2/F Zinc

NOTE: All component dimensions given in U.S. inches.
1inch =25.4 mm



REPAIR PARTS

16 HP 44" TRACTOR - - MODEL NUMBER BL16H44C
STEERING AND FRONT AXLE

A B Cc G H J K L
3 §e f- gzg Tu o [ T Bo B
%2a® &

‘ ©75 75 ©47 @78 @ 26
ﬂn %ii G2 &7
6 56
P © 62
\
13
22 g .
4

O a2w N
3]

8

EN|




REPAIR PARTS
16 HP 44" TRACTOR - - MODEL NUMBER BL16H44C

STEERING AND FRONT AXLE

KEY
NO.

[ O G GG Y —_
OO WN —OQOWoONOUIDWN—

N
()

21

N PPN
(2NN 6) B NVN V)

N
~

WWWWWWWN N
NOOAhWLOO©OW

DA DMWW
N—=O O

PART
NO.

532005479
532100710
873940800
532100712
532100713
532100711
532106015
532120028
532124768
532109816
817490608

532121749
532128755
873510600
532124036
532057079
532127501
812000029
532124931
532124034
874760616
532105518
874180512

873680500
532124766
873680600
874760532
532121236
532128231
532124035
532126684
810040400
532132781
817490612

811050600
872110608
532108075
819111216
874011056

DESCRIPTION

Plug, Button

Insert, Wheel,
Locknut, Top 1/2-20 UNF

Washer

Steering

Wheel, Steerim];
Adapter, Wheel, Steering
Sleeve, Steering

Dash
Plate, Dash

Nyliner, Snap In

Screw, Hex
3/8-16 x 1/2

asher Thd. Roll
Washer 25/32 x 1-1/4 x 16 Gauge

Shaft, Steering

Nut, Keps 3/8-16 UNC
Bracket, Steering
Washer, Thrust

Shaft, Pitman

Ring, Klip

Bearing, Thrust

Gear, Sector

Bolt, Fin Hex 3/8-16 x 1

Dash, Lower

Screw, Crown Truss Hd.

5/16-18 x 3/4

Nut, Crownlock 5/16-18

Saddle

Nut, Crownlock 3/8-16
Bolt, Hex 5/16-18 x 2

Spacer

Plate, Support, Battery
Support, Shaft

Washer, Shim 1/4 x 5/8 x .062
Washer, Lock Hvy. Helical 1/4

Control, Choke

Screw, Hex Wsh. Thd. Roll.

3/8-16 x 3/4

Washer, Lock, Int./Ext. Tooth 3/8

Bolt, Carriage 3/8-16 x 1

Axle, Front

Washer 11/32 x 3/4 x 16 Gauge

Bolt 5/8-11 x 3-1/2

KEY PART

NO.

45
46

47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
71
72
73
74
75
76
77

78
79
80
81
82
83
84

NO.

532110438
873601000

819131312
532130460
532130459
532121748
532130467
810040500
873810500
532124937
532130468
810040600
873610600
532124720
817431008
532104757
532124996
873220600
532121232
532059192
532065139
532124957
532124959
532125021
532106222
873510400
532059904
872110620
532121235
819171416
819272016
874180412

819091216
871070410
873510500
532132624
532109169
874760612
872140506

DESCRIPTION

Bearing, Spacer, Axle, Front
Locknut, Hex with Washer Insert
5/8-16

Washer 13/32 x 13/16 x 12 Gauge
Spindle, LH

Spindle, RH

Washer 25/32 x 1-5/8 x 16 Gauge
Rod, Tie

Washer, Lock, Heavy Helical Spring
Nut, Hex, Nylon 5/16-24 UNF
Bearing

Link, Drag

Washer, Lock 3/8

Nut, Hex 3/8-24

Bushing, Steering

Screw, Hex #10-16 x 1/2

Cap, Axle, Front

Clip, Fuel Line

Nut, Hex 3/8-16

Cap, Spindle

Cap, Valve

Stem, Valve

Fitting, Grease

Bearing

Rim, Front

Tire, Front

Nut, Keps 1/4 NC

Tube, Tire, Front

Bolt, Carriage 3/8-16 x 2-3/4
Spacer

Washer 17/32 x 7/8 x 16 Gauge
Washer 27/32 x 1-1/4 x 16 Gauge
Screw, Pan Head

1/4-20 x 3/4

Washer 13/32 x 3/4 x 16 Gauge
Screw, Socket Hex 1/4-20 x 5/8
Nut, Keps 5/16-18 UNC

Pin, Axle

Retainer, Asm. Clutch

Bolt, Fin, Hex 3/8-16 x 3/4

Bolt, Rdhd Sqnk 5/16-18 x 3/4

NOTE: All component dimensions given in U.S. inches.
1inch =25.4 mm



REPAIR PARTS
16 HP 44" TRACTOR - - MODEL NUMBER BL16H44C

DRIVE




REPAIR PARTS
16 HP 44" TRACTOR - - MODEL NUMBER BL16H44C

DRIVE

KEY PART

NO.

[ S G G G G G Yy
QCQOONOUIN=OONOUTTAWN —

N
—

NO.

532109070
532108236
817021008
532129921
532123461
532124996
532123934
819131312
532121252
873680600
872140608
819171516
532121599
532124960
532123674
873220800
532106308
532123935

DESCRIPTION

Retainer, Belt

Bracket, Switch

Screw, Tapping, Hex #10-24 x 1/2
Keeper Belt Engine

V-Belt, Drive

Clip, Fuel Line

Scale, Indicator Height

Washer 13/32 x 13/16 x 12 Guage
Upstop, Mower

Nut, Crownlock 3/8-16

Bolt, Carria?e 3/8-16 x 1

Washer 17/32 x 15/16 x 16 Gauge
Arm Assembly, Suspension, LH
Retainer, Spring

Idler, Flat

Nut, Hex 1/2-13

Trunnion, Lift, Lower

Plug, Hole

22
23
24
25

26
27
28
29
30

31
33
36
37
38
39
42

KEY
NO.

PART
NO.

532121598
532105848
532109841
871170768

810040700
874760644
532124965
819112410
810040500

874780516
532124961
874760616
532108218
873980600
532126197
532110739

DESCRIPTION

Arm Assembly, Suspension, RH
Bolt, Shoulder 3/8-16

Pulley, Engine

Bolt, Hex, Fin

7/16-20 UNF x 4-1/4 Grade 5
Washer, Lock 7/16

Bolt, Hex 3/8-16 x 2-3/4

Spacer

Washer 11/32 x 1-1/2 x 10 Gauge
Washer, Lock Hvy. Helical Spring
5/16

Bolt, Hex 5/16-1/18 x 1

Spring, Retainer

Bolt, Hex 3/8-16 x 1

Clutch, Electric

Nut, Centerlock, Flange 3/8-16
Washer 1-1/2 x 15/32 x 1/4
Washer, Spring



REPAIR PARTS
16 HP 44" TRACTOR - - MODEL NUMBER BL16H44C

TRANSAXLE AND REAR WHEEL




REPAIR PARTS
16 HP 44" TRACTOR - - MODEL NUMBER BL16H44C

TRANSAXLE AND REAR WHEEL

KEY
NO.

—_
—OCOVONOUIAW N=

[ S G G G G T Oy
OCONOTNAWN

WG W NN N NN N PN NN
N2OCOONONRLBNLS

PART
NO.

532121187
532121431

873680500
532121190
532124996
532100536
874760612
874760616
532121206
532102670
874561014

532069180
532121204
532106933
532121201
532121631
532108196
532123583
532126649
532121189
532121199
532121748
532124789
812000001
532104757
532065139
532108972
532059192
532122082
876020412
873680600
532108200

DESCRIPTION

Bracket, Mounting, Hydro
Transaxle, Agri-Fab, Hydro, Model
Number 121431X

Nut, Crownlock 5/16-18
Keeper, Centerspan

Clip, Fuel Line

Bolt, Shoulder

Bolt, Hex Fin 3/8-16 UNC x 3/4
Bolt, Hex Fin 3/8-16 UNC x 1
Bracket, Belicrank, Pivot
Spring, Compression

Screw, Hex Socket Head
#10-24 UNC

Locknut #10-24

Bellcrank

Knob, Control

Rod, Control

Spring, Torsion

Bracket, Control Rod

Key, Square 2.5 x.1845/.1865
Bracket, Transaxle

U-Bolt 3/8-16 x 2-7/8

Spacer, Split

Washer 25/32 x 1-5/8 x 16 Gauge
Rim, Rear

E-Ring

Cap, Axle

Stem, Valve

Washer, Phenolic

Cap, Valve

Tire, Rear

Pin, Cotter 1/8 x 3/4

Nut, Crownlock 3/8-16
_?ﬁ%cer, Nylon 1-1/2 x .651D x.185

KEY PART
NO. NO.

33

34
35
36
37
38
39
40
41
42
43
44
45

46
47
48
49

50
51
52
53
54
55
56
57

58
59
60
61
62

817490612

532108518
819212016
532108201
532121202
532108844
819132012
874760648
532121209
532110422
819070816
532124926
873800600

532108212
532121208
532124788
532123186

532124961
819131212
819151516
532110739
532121217
532121216
817490512
817021008

532132654
532106888
819131316
873350600
532121749

DESCRIPTION

Screw, Hex Washer Head, Thd.,
Roll. 3/8-16 x 3/4
Bolt, Shoulder 3/8-16 x 1-3/8
Washer 21/32 x 1-1/4 x 16 Gauge
Spacer 13/32 x 5/8 x 2-1/2
Link, Control
Spring, Compression
Washer 13/32 x 1-1/4 x 12 Gauge
Bolt, Hex 3/8-16 x 3
Arm Assembly, Pump Control
Spring, Brake Return
Washer 7/32 x 1/2 x 16 Gauge
Tube, Tire
Locknut, Hex w/Washer Insert
3/8-16 UNC
Trunnion
Rod, Control, Adjustable
Clip, Hairpin
Bracket, Chassis Reinforcement,
Hydro
Spring, Retainer

asher 13/32 x 3/4 x 12 Gauge
Washer 15/32 x 15/16 x 16 Gauge
Washer, Spring
Guide, Control
Bracket, Control Guide
Screw Thdrol 5/16-18 x 3/4
Screw, Tapping, Hex Head
#10-24 UNC x 1/2 Type TT
Rod, Brake
Spring, Brake Rod
Washer 13/32 x 13/16 x 16 Gauge
Nut, Hex, Jam 3/8-16 UNC
Washer 25/32 x 1-1/4 x 16 Gauge

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



REPAIR PARTS
16 HP 44" TRACTOR - - MODEL NUMBER BL16H44C

MOWER DECK




REPAIR PARTS
16 HP 44" TRACTOR - - MODEL NUMBER BL16H44C

MOWER DECK

KEY PART
NO. NO.

873680600
819131614
532121316
810040600
532106902
532124858
532106513
532121425
532106523
11 532106522
12 532121236
13 819131316
14 532121622
15 532106214
16 532106085
17 873220600
18 810030600
19 532102932
20 532106526
21 532124885
22 532121704
23 532102403
24 532106511
25 532105662
26 532124961
27 532105744
28 532109835
29 532106512
30 532108119
32 532124950
33 532121423
34 532105304
35 532106734
36 532110452
37 532109743
38 532109785

—
QNI WN —

DESCRIPTION

Nut, Crownlock 3/8-16
Washer 13/32 x 1 x 14 Gauge

Pulley, Idler
Washer, Lock 3/8
Spacer

Pulley, Idler
Washer, Wear
Arm, Idler

Bar, Support, Idler
Brace, Idler, Deck
Spacer

asher 13/32 x 13/16 x 16 Gauge
Mandrel, Secondary

Guard
V-Belt
Nut, Hex 3/8-16
Washer, Lock 3/8
Idler, Flat
Arm, Idler, Deck
Spring, Extension
andrel, Primary
Pulley, Idler
Bracket, Lift, LH
Link, Parallel
Retainer, Spring
Pin, Front Hinge
Pin, Rear Hinge
Bracket, Lift, RH
Guard, Belt, RH
Runner, RH
Housing, Mower
Cap, Sleeve
Spring
Nut, Push
Bracket, Deflector
Guard, Discharge

KEY PART

NO.

40
42
43
44
45
46
47
48
51
52
53
54
55
56
57
58
59
61
62
66

67
68
69
70
72
75
76
77
78
79
80

NO.

819111016
532106735
532122265
874610624
819132012
532125074
532123807
532123808
872140614
872140608
872140612
874760620
872140506
819111116
873680500
874760648
874110632
819111216
874760580
817490612

872140606
532102727
873930600
872110506
532124949
872140620
819131210
819131410
532121352
872110505
874760616
532133484

DESCRIPTION

Washer 11/32 x 5/8 x 16 Gauge
Rod, Hinge

Blade, Mower

Bolt, Hex 3/8-24 x 1-1/2 Grade 5
Washer 13/32 x 1-1/4 x 12 Gauge
Runner, LH

Bracket, Suspension, Rear, RH
Bracket, Suspension, Rear, LH
Bolt, Carriage 3/8-16 x 1-3/4
Bolt, Carriage 3/8-16 x 1

Bolt, Carriage 3/8-16 x 1-1/2
Bolt, Hex 3/8-16 x 1-1/4

Bolt, Carriage 5/16-18 x 3/4
Washer 11/32 x 11/16 x 16 Gauge
Nut, Crownlock 5/16-18

Bolt, Hex 3/8-16 x 3

Screw, Flat Head 3/8-16 x 2
Washer 11/32 x 3/4 x 16 Gauge
Bolt, Hex 5/16-18 x5

Screw, Hex Washer Head, Thd.,
Roll. 3/8-16 x 3/4

Bolt, Carriage 3/8-16 x 3/4
Spring, Extension

Nut, Centerlock 3/8-16

Bolt, Carriage 5/16-18 x 3/4
Locknut 5/16-18

Bolt, Carriage 3/8-16 x 2-1/2
Washer 13/32 x 3/4 x 10 Gauge
Washer 13/32 x 7/8 x 10 Gauge
Keeper, Mandrel, LH

Bolt, Carriage 5/16-18 x 5/8
Bolt, Fin Hex 3/8-16 x 1

Mower Deck, Complete



REPAIR PARTS
16 HP 44" TRACTOR - - MODEL NUMBER BL16H44C

SUNDSTRAND PUMP - - MODEL NUMBER BDU-10

KEY
NO.

-
SQOooNOOIhwWwhN=—

—
W —

12

12

PART
NO.

532123634
819092016
810040400
532121188
874780412
532121186
532121180
532121211
532121182
532121431
532121430
874760572
532121323

DESCRIPTION

Free Wheel Control Assembly
Washer 9/32 x 1-1/4 x 16 Gauge
Washer, Lock 1/4

Bracket, Pnt., Mounting, Differential
Bolt, Hex 1/4-20 UNC x 3/4

Fan, Hydro, 8"

Pulley, Transaxle

Standoff, Fan, Hydro

Guard Assembly, Belt

Differential Assembly

Pump Assembly

Bolt, Hex, Fin 5/16-18 UNC x 4-1/2
Reservoir, Pump

KEY
NO.

14
15
16
17
18
19
20
21
22

PART
NO.

873680500
532121250
874760612
873680600
810040500
532071673
532124815
532120529
873680400

DESCRIPTION

Nut, Crownlock 5/16-18
Spring, Compression

Bolt, Hex 3/8-16 x 3/4

Nut, Crownlock 3/8-16 UNC
Washer, Lock 5/16

Cap

Bolt, Shoulder 1/4-20 UNC
Washer, Nylon

Nut, Crownlock 1/4-20 UNC

NOTE: All component dimensions given in U.S. inches.
1inch =254 mm



REPAIR PARTS
16 HP 44" TRACTOR - - MODEL NUMBER BL16H44C

SUNDSTRAND PUMP - - MODEL NUMBER BDU-10

OVERHAUL
SEAL KIT

COMPLETE
PUMP ASSEMBLY

KEY
NO.

OONHAWN —

11
12

14
15
17
18
19
20
21
22
25
30

PART
NO.

532122756
532122716
532122745
532122715
532122700
532122699
532122767
532122747
532122717
532122748
532122749
532127146
532122770
532122771
532127147
532122773
532122722
532122750
532127148
532122723

DESCRIPTION

Shaft, Pump

* Ring, Retaining
Bearing, Ball

* Spacer

* Seal, Lip

* Ring, Retaining
Bearing, Cradle
Bearing, Journal

* Seal, Lip
Arm, Trunnion
Guide, Slot
Housing Kit, Transmission
Bearing, Thrust, Ball
Plug, Pipe
Center Section Kit
Bearing, Needle

*Seal, Lip
Shaft, Motor
Swashplate, Variable

* Seal, Lip

KEY
NO.

31
32
36
37
38
39
40
141
42
46
47
50
51
52
55
58
59
60

61

PART
NO.

532127149
532127150
532127151
532122786
532122718
532122731
532122730
532122728
532127152
532122787
532122752
532122788
532122789
532122754
532127153
532122727
532122790
532127154
Includes:

532121430

DESCRIPTION

Block Kit, Cylinder, Pump

Block Kit, Cylinder, Motor

Plug, Plastic

Pin, Stainless, Headless
* Gasket, Center Section

Filter

Washer, Thrust

Spring, Helical, Compression

Check Valve Kit

Plug, Stainless, Threaded

Screw, Socket Head, Cap

Washer, Thrust

Pin, Spiral

Plug, Stainless, Threaded

Bypass Valve Kit

Adhesive Label, Bar Coded

Plug, Stainless, Threaded

Overhaul Seal Kit, BDU-10

ltems marked with *, O-Rings for
Check Valves, and Bypass Valve

Pump Assembly, Complete



(zooz) ge
3SVIHDO O-VYNIHNA T13HS

59

24

@

<y
C 4
(D

> ~ o
ALLDITIS /\
LE
v %
14

>

@/m\,_hmdw s
D 8

61

XLevLZL HIGWNN TIAON - - IIXVSNVHL gV4-1HOVY
OPYHIL19 HIFGWNN TIAON - - HOLIVHL .t dH 91

S1HVd HIvd3d



Ww $'6g = you |

O)OA ‘exeld  £9922126S e
seyoul ‘'g'N ur uenlb suoisuewip jusuodwo?d IV ‘310N mc:&:ﬁ( exeig ‘ulg c99zcelees ¢€¢
10]enjoy exelg ‘Wiy 099221285  2f
eje|dwog Alquessy ejxesues]  Lepizizeg - - c90" X 88" X EVE’ Je|d I8USeM 659221265 Lo
('Zo 02) eseeus p-euLNg jleyg 9.692126S S9 v2-91/S else INN  g5922126S  0F
Indu| ‘yeys ‘Alquessy  1869z12e  ¥9 18100 ‘uld 959221285 62
uohonpey ‘yeey ‘Alquessy  0869z12eS €9 Ov0' X L X29' 1eld ‘Ieysepy  $69z22126S - -
«b/} %007 Bulidg peeH ‘leysem 276921265 29 090'XSgl'L Xg9' 18l Ueysep 879221265 - -
eseely ‘'ees  £90€2126S 19 SO0°X | X29' 1e|q UeyseM  L90€Z|2ES 82
v/l X2E/E |emoq ‘Uld  290£212ES 09 Y001 LI uoluld Indu| ‘1eey  |G9zz|zeS /2
0E0"X0'k X29' 1Bld 'IeyseM 259221265 69 V/EX 02-¥/L Yoled/M X8H ‘MeIdS 059221285 92
WC/L X,81/€ |loH ‘Uld /89221265 8% B/SXZE/C OId-IH 'AeM  6¥92z1265 Gz
WP/ X007 mc_am ‘8ysepm 989221265 /S 0E0" X 8/1-1 X 8/S 1e|d Ueysep  8Y9221265 ve
SCl'XG9T' X 91/GL JeyseM  G892Z12ES 9S Isnuy) ‘Bueeg  /49zz1ze5 €2
peeH esenbg ‘yog  $89zz|26S &g e|peeN ‘Bueeg  9v9zzi2es zz
UI00L Z} uoluid eAuq ‘ieesy  £89z2126S  $S Bureeq jndu| ‘Buisnoy  5p9zz 126G 4
02-¥/L X6H INN  28922126S €S WL mc_mmmc_c_smm ¥v922126S 02
WooL Ll pue g9 JBeD  6/6921265 25 UlY 'deus  ev9221265 61
Bundnop  gegLzIzes |Lg Indu| ‘yeys  zy9zzlzZES 8|
lededS 689221266 05 «8/S X 8Z-p/L PEOH XI0] ‘Yog  |$92Z|2ES /|
0v0' X0’} X29' 1|4 ‘Jeysepm  $5922126G - - Yi00L 2/ [enueleyiq 'leeny  0p9zZZlzes 9|
0S0'X0'LX29' 1Bld 'I8YSBM  1L90EZL2ES 61 ebueiy ‘bueeg  pegzzizes gl
YO/LXY/I-1 x 8/ "Bigisniyl ezuolg  090€zZ12ES 8y lenueleyiq ‘Alquessy Buisnoy  £e9zz12es b1
elpeeN ‘Bueeg  650ez1285 /b Isnuy] ‘Bueeg  |g9zzlzES €|
6AlQ ‘Yeus  G/92212eS 9 Uld 'deus 629221265 2|
1889 Yl00] LI/MUoluld ‘YeyS 79221265 Sp PMIg ‘MeldS 889221265 ||
I'eg ‘Dueeg  £/9221265 v §S0I] ‘Yeys  929zzizes 0l
lreg ‘bueeg  2869z12e5 £F 02-2/I Yoled/m WerxeH INN 629221265 6
00'€X0Z-¥/L de]-Jeg xeH ‘Me10S  |/92Z1266 zb 18)\ ‘Jlee  $zogzlZes 8
00°¢ X 02-/1 del-JeS XeH ‘MesoS  0/922126G | 164\ ‘lee  gzozzlzes 2
00°¢ X 02-¥/1 uoled/M xeH ‘MesoS  990€2126S O 0E0" X 8/1-1L X p/€ 1B1] ‘I6useM 229221265 9
exeig 'ond 899221265 6 lleg ‘bueeg 129221285 ¢S
ond ‘eleld  ,992z12eS 8E ‘HHelXy 029221285 ¥
0S°L X02-¥/L XeH ‘Me10S  9992z12e5 /6 ‘H1eIXy 919221285 €
8/GXQL/g 0id-H ‘Ae)  g90g£zZI2ES g9g "H'HJBH ‘Buisnoy  glgzzl2es 2z
exelg ‘osiq  $992212eS S ‘HileH ‘Buisnoy  pLg2zizes |
NOLLdIHOS3a 'ON 'ON NOILdIHOS3qa 'ON 'ON
1Hvd A3 lHvd A3M

XLEVIZI HIGNNN TIAOW - - IIXVSNVHL gVv4-14ov
OvYHI 18 HIFWNN TIAONW - - HOLOVHL . bt dH 91

S1HVd Hivd3y



- REPAIR PARTS
16 HP 44" TRACTOR - - MODEL NUMBER BL16H44C

DECALS
6 3
8 17 4 10
\ 1 5
’\ 4 \
1 1 S
ya AN -

16

13
14
KEY PART
NO. NO. DESCRIPTION
1 532133616  Decal, Side Panel, R.H.
2 532131973  Decal, Engine, HP
3 532125732 Decal, Hood, L.H.
4 532125733  Decal, Hood, R.H.
5 532125734  Decal, Stripe, Grill
6 532133615 Decal, Side Panel, L.H.
7 532125690 Decal, 100 DBA
8 532125819 Decal, Fender
9 532121349  Decal, Danger, Def. Eng/Fr

10 532133795  Decal, Caution Eng/Fr

11 532101892  Decal, Clutch/Brake Eng/Fr
13 532121549  Decal, Caution Battery

14 532108813  Decal, Inst/Oper Eng/Fr

16 532105185  Decal, Rotating Blades Fr
17 532125835  Decal, Strg Wheel

— 532133619  Manual, Operator's Fr.



